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Ref # Part Number Qty DescriptionS/P/F
1 781-0038 Wedge Ass'y.1
2 710-0693 Hex Bolt 3/8-16 x 4.5" Lg. (Gr. 5)1 /P
3 736-0262 Fl-Wash. .375" I.D. x .87" O.D.1 /P
4 713-0433 Chain - Tow Hitch1 S
6 710-0298 Hex Bolt 5/8-18 x 3.5" Lg.1
7 710-3130 Hex Bolt 3/8-16 x 3.25" Lg. (Gr. 8)1 /P

?8 727-0289 Tow Hitch Ass'y.1
9 750-0261 Spacer .375" I.D. x .625" O.D.1

10 736-0169 L-Wash. 3/8" I.D.1 S/F
11 712-3000 Hex Cent. L-Nut 3/8-16 Thd.1 S
12 781-0311 Beam Stand1
13 712-0337 Hex Nut 5/8-18 Thd.1 F
14 736-0158 L-Wash. 5/8" I.D.1 S
15 781-0343 Oil Tank Ass'y.1
16 738-0601 Shld. Bolt .62" Dia. x .475"1
17 719-0269B Pusher Plate1
18 717-1346 Hydraulic Cylinder1
19 737-0238 Pipe Nipple 1/2" NPT x 2" Lg.1
20 737-0192 90° Solid Male Adapter1 /P
21 717-1347 Control Valve1
22 737-0153 Return Elbow1
23 726-0146 Adjustable Hose Clamp1 /P
24 737-0171 90° Solid Male Adapter1
25 727-0430 High Pressure Hydraulic Hose 29.5" Lg.1
26 727-0435 Return Hose 3/4" I.D. x 23-1/2" Lg.1
27 727-0307 Metal Pressure Tube1
28 745-0174 Cap1
29 781-0036 Filler Tube Ass'y.1
30 721-0204 "O"-Ring .92" I.D.1
31 720-0231 Ball Knob1
32 747-0709 Control Handle1
33 710-1036 Hex Bolt 3/4-10 x 4.5" Lg.1
34 710-0442 Hex Bolt 5/16-18 x 1.5" Lg.1 S/F
35 781-0361 Beam End Plate1
36 721-0203A Gasket1 /P
37 712-0203 Hex Nut 3/4-10 Thd.1 S/F
38 736-0364 L-Wash. 3/4" I.D.1 S/F
39 712-0338 Hex Nut 1-1/16-12 Thd.1
40 736-0275 Fl-Wash. .34" I.D. x .68" O.D.1 S
41 712-0158 Hex L-Nut 5/16-18 Thd.1 S
42 737-0259 90° Adapter 3/4" Hose1
43 781-0021 Strainer Tube Ass'y.1
44 737-0191 Adapter 1" x 1-1/16-12 Thd.1
45 726-0132 Hose Clamp 5/8"1 /P
46 727-0429 Suction Hose 1" I.D.1
47 737-0265 90° Adapter1
48 717-0936 Two Volume Pump  (Incl. Ref. 75)1 S
49 712-0123 Hex Nut 5/16-24 Thd.1 /P/F
50 736-0119 L-Wash. 5/16" I.D.1 S/F
51 714-0122 Sq. Key 3/16 x .75" Lg.1 S
52 781-0097 Rear Coupling Support Bracket1 S
53 710-0117 Hex Bolt 5/16-24 x 1.0" Lg.1 S/F
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55 717-0891 Flexible Coupling1 S
56 710-0237 Hex Bolt 5/16-24 x .62" Lg.1 /P
57 781-0098 Front Coupling Support Bracket1 S
58 710-0363 Hex Bolt 5/16-24 x 4.0" Lg.1 S
59 Engine1
60 710-0409 Hex Bolt 5/16-24 x 1.75" Lg.1 /P/F
61 712-0241 Hex Nut 3/8-24 Thd.1 /P/F
62 710-0152 Hex Bolt 3/8-24 x 1.0" Lg.1 S/F
63 750-0442 Spacer .75" I.D. x 1.12" O.D.1
64 781-0018 Axle Assembly1
66 781-0033B Engine Frame Ass'y.1
67 734-1016 Wheel Ass'y. Comp.1 S

734-0872 Tire Only1
68 734-0255 Air Valve1 S
69 721-0168 Bearing Seal1 S
70 734-1017 Rim Only1 S
71 741-3028 Bearing Cone  Code: N notates a new part 

(not previously existing)
1 S

72 712-0299 Hex Slotted Nut 3/4-16 Thd.1
73 734-0873 Hub Cap1
74 714-0162 Cotter Pin 5/32" Dia.1 /P
75 714-3024 Hi-Pro Key 1/8" x 1/2" Lg.1
76 710-0604 Hex TT-Tap Scr. 5/16-18 x .62" Lg.1 S
77 721-0205 Gasket Washer 5/16" I.D. x 3/4" O.D.1
78 750-0507 Spacer .375" I.D. x .625" O.D.1
79 741-3029 Bearing Cup  Code: N notates a new part (not

previously existing)
1 /P

80 712-3017 Hex Nut 3/8-16 Thd. (Gr. 5)1 S
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